Stand — Parts List (All Models)

Index No. Part No. Description Size Qty
................ 6296131..................Stand ASSEMDBIY ..o el L
T, 6296121.................. RS - oo ST 1
2, 6285974 ......cccevenn. D0 ) PP 1
I TR 6285822.......cccuunn.. o Tod g = o | PP 3
dooiieann... 6285852............n.. Spring Washer.........cccoveiiiiiiii e, 3/8 X5/8...cciiiiieiin, 3
5. 6296122.................. SCIBW vttt 1/8-40 x 3/8................ 4
(S 6296123.................. Flat Washer........ccooviiiiiiieee, 1/8 x3/8 x1/32........... 4
Tiiiinnnn, 6285975......ccccvneenee. SCIEW KNOD . ceiiiii e 1
< PO 6285976.........c.u.e... Do To] g o Tod QPP 1
1 IO 6285977 ....eeevirnnnn. HEX NUL....oeiii e 3/8-16...ccciiiiiieiiiinnn, 1
10, 6285980.................. HEX SCIEW ...civviiieieii e 5/16-18 x 3/4.............. 4
1., 6285805..........cun..... Flat Washer..........cocooiviiiiiiicee e 5/16 x 3/4 x 1/16......... 8
12, 6296124.................. VBB e 1
13, 6296125........ccuun.... 1Y o) (o T PP 1
14........... 6285865.................. ST S 1o = P 1/4-20 x 1/4................ 2
15 6296126.................. 1Y o) (o SRR 1 HP, 1PH, 115V ........ 1
16............ 6285988.................. Spring Washer.........cccooeiiiiiiii e, 5/16 X5/8......c.ccevunnnnn. 4
17, 6285966.................. HEX NUL. ... 5/16-18...ccccvvieeiiinnnnn. 1
18............ 6296127.........ce...... 1Y/ Fo] (o] S ] o H PP 1
19.......... 6296128.................. SWIECN e 1
20....i... 6285963.................. Strain Relief ... SB7R-1....ccocvviiiiinnnns 1
21 6285962.................. POWEE COTd. ... oeiiiii e 1
22,0, 6296129.................. BEIt GUANT. . ..eeeii i 1
23, 6285909.................. Flat Washer..........ccooiiiiiiiiiiicineceee 1/4-20 UNC x 1/2......... 8
24............ 6285910........cccen..... Handle SCreW .......cocuvviiiiiiiieeiin e 1/4-20 x 1/2........... 8
25, 2004017 ....cccevvevennnn. U] O 4 U1 1= PP 1
26.....c...... 6285978......cccevvnnn. K Y ettt 5X5X30.cccciiiiiiinnnnn. 1
27 i, 6296133.......cccuunn... SWitch PUShDULLON ... 1
28, 6296134........ccuun..... SWILCH COVET ... e 1
29, 6296135........ccuun.... SWILCH BOX 1ttt 1
{0 J 6296136.................. Pan Head SCreW.........cooovviiiiiiiieieiieieeeeeee, #10-24 x1/2............... 2
3l 6296137........ccuvenne. WaAShEN ...ovi e, 3/16 x 1/2 x 1/32......... 2
32, 6296138.................. Maching SCreW.........ccooviiiiiiiiie e, M4 x 1.59P x 38mm....2
33 6296139.................. Pan Head SCreWw.........ccoooeeiiiiiiiieiieeeceee, #8-32 X5/8.....c.ceun.. 2
3., 6296140.................. Flat Washer..........cccooiiiiiiiniii e 5/32 x 3/8 x1/32......... 2
35, 6296141.................. Star Washer .........ooveviiiiiiiiiee e BW-4 (5/32 x 3/8) ....... 2
36 6296142.................. N | PPN #8-32 i 1
37 . 3520B-140 .............. Powermatic Nameplate ... 1
38, 6296150.................. Warning Label .........ooiiiii i 1
39, PM2700-440............ Wide Stripe (N0t SNOWN) ...coviiiiici e per ft.
40............ PM2700-441............ Narrow Stripe (Not ShOWN) .....c.uuiviiiiiii e per ft.

30



Stand —Assembly (All Models)

31



Bed — Parts List (All Models)

Index No. Part No. Description Size Qty.
Lo, 6296086.................. BaSE SHUG....ciiieiiiiiii et 1
2, 6296087 .........cvvn..... WaASKhET ... 3/8XLX5/32.iiciiiiiiiiiiiin, 4
C TR 6296088.................. Spring Pin ..o, 4dmmdia. x 14mmLg........... 1
S 6296089.................. KBY e 9.5mMmm X273 MM ................. 1
B, 6285931......c.cueen. Cap SCreW ...vevveieeei e 3/8-16 X 1-1/2 ...ccevvvevn 2
B 6285910.......cccvvnn.... Handle SCrew........ccovvveiiiinieiiiineec, 14-20 X 1/2.ccuuiiiiiiiiiencannn, 10
T, TS-0680021 ............ Washer ......cooiviiiie I 2
S T 6296091.................. HEeX SCrew ......ovvviiiiiiee e, 1/4-20 X 3/4..ecceiiviee, 1
1 T 6296092............c...... Socket Head Cap SCrew ..........cccevvvvevennnn. A4-20 X /2., 5
10 TS-0208041 ............ Socket Head Cap SCrew ...........cccvvvveeennnn. 5/16-18 X 3/4...oeviiiieeieiinn. 1
11 TS-0208101 ............ Socket Head Cap SCrew ...........cccevvevennnn. 5/16-18 X 2.cvvviieeiiiiieeeeiinn, 2
12, 6296094.................. KBY e 5mm x 5mm x 20mm ........... 1
13, 6285907 ......cccevvnnn. ST S T = 1/4-20 X 3/8.ccvvviviiieeiiinnn, 4
14.......... 6285902..........cu...... HEX NUL. ... O 5
15 6296144.................. Flat Washer..........cccooivieiiiiii, 1A x12X132..cccciieeiannnnnn. 3
16............ 6296066.................. Flat Washer..........ccoovviiiiiiiiiiieeee 13mm x 28mm x 3mm.......... 1
17, 6296095.................. Spring Washer..........ccoooveviiiiiieee, 6.5mm x 12.8mm................. 3
18...ccen.... 6285911............... Spring Washer..........ccoooeeviiiiiiicee, 8.2mm x 15.4mm................. 2
19 6296096.................. Wavy Washer........ccoooivviiiiiiiiiii, 12.6mm x 16.8mm............... 1
20, 6296015.................. Retaining RiNG........c.ccooveiiiiniiiie, ETW-6 ..o, 3
21 6296022.................. Retaining RiNG........cccooveiiiiniiiie, ETW-12 ., 2
22,0, 6285901.................. L= S Yo = 1/4-20NC X1.oiiviiieeeniinnnn, 5
23, 6285906.................. (00| - o SPPR 1
24............ 6285904.................. L2 11 S SPPPTSPRPN 1
25, . 6285905...........e...... BraCKeL ...vviii e 1
26, 6285903......c.neennn. AQJUSTING SCIBW ...ttt et e eens 1
P (T 6296097 ........ccvvnn.... SRt 1
28, 6296098.................. LOCK BraCKet ...... i 1
29, 6296099.................. 2o | PP 1
110 J 6296100.................. BraCKel ....vei e 1
1., 6296101.................. B i 1
32, 6296102.................. 0] | 1= 1 o 1
33, 6296103............c..... ReAr TabIe . ... 1
34 6296104.................. P L (= PP 1
35, 6296105.................. G e 2
36 6296106.................. RS g | ST 1
CY (T 6296107 .......cccuvn..... P L= PP 1
IC1S T 6296108.................. o Tod Qo F- £~ PP 1
39, 6296109.................. HANAIE ..o 1
40............ 6296110.................. AdJUSEING BASE . .cvniiiiicie e 1
41............ 6296111.........cc....... WOIM ShAft ... e 1
42............ 6296112.................. AVAY o] o £ T PP 1
43............ 6296113.................. N | PP 1
4............ 6285900.................. S0 1 2
45............ 6296060.................. SEt SCreW ...eviiiii e 5/16-18 X 3/4 ....ovvvveeeean 2
46............ 6285966.................. HEX NUL......iiiiicce e 5/16-18 ...cciviiieeeiieeeeei, 3
.y 6296114.................. SEEBIOCK. ...ttt 1
48............ 6296014.................. CaP SCIEW .evveveeii e 5/16-18 X 3/4 ..., 2
49............ 6296115.................. S (o ST 1
50...ccccuen. 6296116.................. 01 01 =Y PP 1
5l 6296117......ccevvennn. Pan Head SCrew...........ccccevveiiiiiiieniinnnnnn, 5/32-32 X 14 ..o, 1
52, 6285917 ....ccccvenenn. PUSN BIOCK ... 2
53, 6285908.................. Wheel HANAIE.........coviiiii e 1
54............ 6296145.................. Cutterhead GUAID .......c.uunieiiiiieece e 1
55, TS-1533032 ............ Phillips Pan Head Machine Screw............. M5 X 10MM ....ovvniiiiieeis 1
57t 6285892........cccce.. LT = o [N =0 1 1



Bed — Parts List (All Models)

Index No. Part No.

58 6285893
59, 6285894
60............ 6285895
61l............ 6285896
62....c.. 6285897
63....cccn. 6296147
64............ 6296148
65........... 6296151
66............ 6296152

Description Size Qty.
WASIET ... 1
SPFING ettt ettt 1
KO e 1
RELAINET ... et e 1
Yol (=T R 5/32-32 X5/8....ccvviiiiinnn, 3
DEPth SCAIE ..iiii e 1
A=) T 2
(O] = 1 PP 1
SEESCIEW ..viviiiei e 1/4-20 UNC x 1/4................. 2

33



Fence — Parts List and Assembly (All Models)

Index No. Part No. Description Size Qty.
................ 6296130........ccccen...FENCE ASSEMDIY ...oiviiii s el L
T 6296143.................. LOCKING BOIL ... .oeeeeeeee e e 1
2, 6296066.................. Flat Washer..........ccccovcvciiviii e e, 13mm x 28mm x 3mm ..., 2
I TP 6296067 .................. SEOP BIOCK. ...vt e e 1
S 6296068.................. FENCE BraCKel ... oiiiiiiiciieii et e 1
5. 6285945........ccuunn... KNOD .. 2
G, 6296069.................. LOCKING Shaft ....eiiiee e e 1
T, 6296070...........ce.... PN @5mm x 50mm .................. 1
< TP 6296071..........ec.. CaP SCrEW ...ocevieiiiece e 1/4-20 X 1-1/4....ccoieeennn. 2
1 IO 6296072.................. HEX NUL. ... 1/4-20..ccciiiiiiiiiiieeii, 2
10, 6296073.......cccvvnn... SIBW ettt ettt ettt ettt e e e e e e et a 1
1., TS-0561052 ............ HEX NUL...eeeeii e 1/2-20UNF ..., 2
12, 6296075......c.uneenn. FENCE BOAY ... oot e 1
13, 6285940..........c....... PIVOL STU ... e e 2
14........... 6285966.................. HEX NUL. ... 5/16-18...cccuiviiiiiieiiiiiieeeans 1
15 6296077 ....cccvvvennn. HEX SCIreW ...covvviiiiiiii e 5/16-18 X 1-1/4......cccuvvvnenen. 1
16............ 6296078.........cuun..... HEX SCIreW ...covvviiiiiiiiieeee e 5/16-18 X 1-1/2......cccvvvnnenens 1
18...ccunn... 6296080.................. e Yo (] o T P 1
19........... 6296081.................. N | PP 1
20, 6285947 ........ceen D (=0 1 = (o o 1
21 6296082.................. FENCE LINK ..oene s e 1
22, 6285942.................. CONE POINE SCIEW ...ttt e e e e e e e ean s 4
23, 6285944.................. Handle STU ........iiiii et e e 2
24............ 6285943........cc0un.... HEX NUL....eeiii e 3/8-16...ccciiieiiiiiiieeiiee 4
25, . 6296083.................. HEX NUL. ..o 1/2-12NC...covveevviieeeii, 2
26............ 6296084.................. 20| PP 1
P (T 6296085.................. CaP SCIEW .evvevieiiiieeei e 14-20 X 1/2 oo, 1

34



Cutterhead — Parts and Assembly (model 54HH only)

Index No. Part No. Description Size Qty.
................ PM54HH-CA ...........Cutterhead Assembly (Index # 1-12) ........cccoviiiiiiiiiiiiiiiiiiinieieeieee 1
T, TS-0267041 ............ Socket Set SCreW .........vveviviiiiiiiiiie e 1/47-20 X 3/8......eeee. 2
2, JH-CO7 ..o Cutterhead PUIIBY .........cciieiiii e 1
C TR JH-CO4 ... Bearing HOUSING ... ccvuiiiicii e e e ee e e e 1
doiieann... BB-6203VV............. Ball BEAING.....ccueveieeeiecii e eve e e 6203VV. .o, 1
L T 5F-G108.................. KB ettt 5X5X25. i, 1
................ 1791221-6...............Helical Cutterhead Unit (Index# 6 thru8) ...........cccivriiiiiiniiiiiiinennnn 1
G 1791212.................. Knife Insert (Set of 10)........viiiiiiiiiiiiiii e total 40
T, JWP208HH-111....... Knife INSert SCreW..........covvveiviiniiiiieeeeeieeeeen, #10-32x 1/2............. 40
8, PM54HH-108........... Helical Cutterhead ..........ooveeiiiiee e 1
1 JET BB-6202VV ............. Ball BEaring........cccvvveviiiiiieiiiie e 6202VV...covviiieviiinnnn, 1
10, 3H-CO2 ....eeiiiens Bearing HOUSING .. .ccuuiiiiaiii et e 1
1., TS-0720091 ............ LOCK WaSher .....ccovvviiiiiii e /8 i 2
12,0, JEA-BOL1......ccc.. Hex Cap BOlt.......covvviiieiiiiiiec e 3/8"-24 x 3-1/2"........... 2
13 JI6HH-113.............. Star Point Screwdriver (N0t ShOWN) ........c.cooiiiiiiiiiii e, 2
1

36



Wiring Diagrams

Wiring Diagram — Serial # 05060540312 and lower

ELECTRICAL SCHEMATIC - 115V

300MFD 125 VAC

BLACK BLACK

GROUND

ELECTRICAL SCHEMATIC - 230V

2 35
1 E?/84

BLACK BLACK

GROUND

GREEN

Serial # 05060540312 and lower

37



Wiring Diagram — Serial # 05060540313 and higher

ELECTRICAL SCHEMATIC - 115V

300MFD 125 VAC

YELLOW  BLACK

WHITE

“Ei;

GREEN

ELECTRICAL SCHEMATIC - 230V

3J00MFD 125 VAC

BLACK BLACK YELLOW BLACK

BLACK  |WHITE GREEN

38



	54A and 54HH Jointers
	Warranty and Service
	Table of Contents
	Warnings
	On-Off Switch Padlock
	Specifications
	Unpacking
	Assembly
	Unpacking and Cleanup
	Installing Bed to Stand
	Installing Fence to Bed
	Installing the Drive Belt
	Installing the Pulley Cover
	Installing Cutterhead Guard
	Installing Access Door and Dust Chute

	Electrical
	Adjustments
	Fence Movement
	Fence Stop Adjustments
	90º Stop Adjustment
	45º Forward Stop Adjustment
	45º Fence Backward Stop Adjustment
	Infeed Table Height Adjustment
	Infeed Table Travel Limiter
	Table Gib Adjustment
	Outfeed Table Height Adjustment
	Setting Cutterhead Knives (Model 54A only)
	Replacing Knives (Model 54A only)
	Setting Knives for Rabbeting and Nicks(Model 54A only)
	Replacing or Rotating Knife Inserts (Model 54HH only)
	Determining Correct Table Height

	Operating Controls
	Operation
	Basic Operations
	Maintenance
	Cutterhead Removal

	Troubleshooting
	Operating Problems
	Mechanical and Electrical Problems

	Optional Accessories
	Replacement Parts
	Stand – Parts List (All Models)
	Stand –Assembly (All Models)
	Bed – Parts List (All Models)
	Fence – Parts List and Assembly (All Models)
	Cutterhead – Parts and Assembly (model 54A only)
	Cutterhead – Parts and Assembly (model 54HH only)

	Wiring Diagrams (Serial # 05060540312 and lower)
	Wiring Diagram (Serial # 05060540313 and higher)



